
Section 3.1

Pulverized Coal-Fired Subcritical Plant
400 MWe



Market-Based Advanced Coal Power Systems

3.1-1 December 1998

3. PULVERIZED COAL

The market-based pulverized coal power plant design is based on the utilization of pulverized coal

feeding a conventional steam boiler and steam turbine.  The plant configuration is based on

current state-of-the-art technology, commercially available components, and current industry

trends.  The traditional pulverized coal power plant of the 1970s and 1980s contained reliable

equipment with built-in redundancy and several levels of safeguards against unplanned downtime.

During the 1980s, the level of redundancy and the design margins were decreased in an effort to
[...]
percentages of both elemental and oxidized mercury.  The percentage of oxidized mercury in coal

can range from 20 to 90 percent.  DOE and EPA are still analyzing coals and do not have an

extensive list available.  Therefore, for this study it will be assumed that the coal will contain

50 percent oxidized mercury.

Since this plant will include a wet FGD system, a catalyst will be used to oxidize the elemental

mercury.  The catalyst bed will be installed between the fabric filter and the ID fans.  The catalysts

that show promise to oxidize mercury are iron- and carbon-based catalysts.  One of these will be

chosen as the catalyst for this application.

3.2.9 Balance of Plant

3.2.9.1 Condensate and Feedwater Systems

Condensate

The function of the condensate system is to pump condensate from the condenser hotwell to the

deaerator, through the gland steam condenser, and the LP feedwater heaters.

Each system consists of one main condenser; two 50 percent capacity, motor-driven vertical

condensate pumps; one gland steam condenser; four LP heaters; and one deaerator with storage

tank.



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-22

Condensate is delivered to a common discharge header through two separate pump discharge

lines, each with a check valve and a gate valve.  A common minimum flow recirculation line

discharging to the condenser is provided to maintain minimum flow requirements for the gland

steam condenser and the condensate pumps.

Each LP feedwater heater is provided with inlet/outlet isolation valves and a full capacity bypass.

LP feedwater heater drains cascade down to the next lowest extraction pressure heater and finally

discharge into the condenser.  Normal drain levels in the heaters are controlled by pneumatic level

control valves.  High heater level dump lines discharging to the condenser are provided for each

heater for turbine water induction protection.  Dump line flow is controlled by pneumatic level

control valves.

Feedwater

The function of the feedwater system is to pump feedwater from the deaerator storage tank to the

boiler economizer.   One turbine-driven boiler feed pump is provided to pump feedwater through

the HP feedwater heaters. The pump is provided with inlet and outlet isolation valves, outlet

check valves, and individual minimum flow recirculation lines discharging back to the deaerator

storage tank.  The recirculation flow is controlled by pneumatic flow control valves.  In addition,

the suctions of the boiler feed pumps are equipped with startup strainers, which are utilized during

initial startup and following major outages or system maintenance.

Each HP feedwater heater is provided with inlet/outlet isolation valves and a full capacity bypass.

Feedwater heater drains cascade down to the next lowest extraction pressure heater and finally

discharge into the deaerator.  Normal drain level in the heaters is controlled by pneumatic level

control valves.  High heater level dump lines discharging to the condenser are provided for each

heater for turbine water induction protection.  Dump line flow is controlled by pneumatic level

control valves.



Market-Based Advanced Coal Power Systems

3.2-23 December 1998

3.2.9.2 Main, Reheat, and Extraction Steam Systems

Main and Reheat Steam

The function of the main steam system is to convey main steam from the boiler superheater outlet

to the high-pressure turbine stop valves.  The function of the reheat system is to convey steam

from the HP turbine exhaust to the boiler reheater and from the boiler reheater outlet to the

turbine reheat stop valves.

Main steam at approximately 3650 psig/1050°F exits the boiler superheater through a motor-

operated stop/check valve and a motor-operated gate valve, and is routed in a single line feeding

the HP turbine.  A branch line off the main steam line feeds the two boiler feed pump turbines

during unit operation up to 60 percent load.

Cold reheat steam at approximately 620 psig/587°F exits the HP turbine, flows through a motor-

operated isolation gate valve and a flow control valve, and enters the boiler reheater.  Hot reheat

steam at approximately 572 psig/1050°F exits the boiler reheater through a motor-operated gate

valve and is routed to the IP turbine.  A branch connection from the cold reheat piping supplies

steam to feedwater heater 7.

Extraction Steam

The function of the extraction steam system is to convey steam from turbine extraction points

through the following routes:

• From HP turbine extraction to heater 8

• From HP turbine exhaust (cold reheat) to heater 7

• From IP turbine extraction to heater 6

• From LP turbine exhaust (cross-over) to the deaerator

• From LP turbine extraction to heaters 1, 2, 3, and 4

The turbine is protected from overspeed on turbine trip, from flash steam reverse flow from the

heaters through the extraction piping to the turbine.  This protection is provided by positive



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-24

closing, balanced disk non-return valves located in all extraction lines except the lines to the LP

feedwater heaters in the condenser neck.  The extraction non-return valves are located only in

horizontal runs of piping and as close to the turbine as possible.

The turbine trip signal automatically trips the non-return valves through relay dumps.  The remote

manual control for each heater level control system is used to release the non-return valves to

normal check valve service when required to restart the system.

3.2.9.3 Circulating Water System

The function of the circulating water system is to supply cooling water to condense the main

turbine exhaust steam.  The system consists of two 50 percent capacity vertical circulating water

pumps, a multi-cell mechanical draft evaporative cooling tower, and carbon steel cement-lined

interconnecting piping.  The condenser is a single-pass, horizontal type with divided water boxes.

There are two separate circulating water circuits in each box.  One-half of each condenser can be

removed from service for cleaning or plugging tubes.  This can be done during normal operation

at reduced load.

Each pump has a motor-operated discharge gate valve.  A motor-operated cross-over gate valve

and reversing valves permit each pump to supply both sides of the condenser when the other

pump is shut down.  The pump discharge valves are controlled manually, but will automatically

close when its respective pump is tripped.

3.2.9.4 Ash Handling System

The function of the ash handling system is to provide the equipment required for conveying,

preparing, storing, and disposing the fly ash and bottom ash produced on a daily basis by the

boiler.  The scope of the system is from the precipitator hoppers, air heater hopper collectors, and

bottom ash hoppers to the ash pond (for bottom ash) and truck filling stations (for fly ash).  The

system is designed to support short-term operation at the 5 percent OP/VWO condition

(16 hours) and long-term operation at the 100 percent guarantee point (90 days or more).



Market-Based Advanced Coal Power Systems

3.2-25 December 1998

Operation Description

The fly ash collected in the fabric filter and the air heaters is conveyed to the fly ash storage silo.

A pneumatic transport system using low-pressure air from a blower provides the transport

mechanism for the fly ash.  Fly ash is discharged through a wet unloader, which conditions the fly

ash and conveys it through a telescopic unloading chute into a truck for disposal.

The bottom ash from the boiler is fed into a clinker grinder.  The clinker grinder is provided to

break up any clinkers that may form.  From the clinker grinders the bottom ash is discharged via a

hydro-ejector and ash discharge piping to the ash pond.

Ash from the economizer hoppers and pyrites (rejected from the coal pulverizers) are conveyed by

hydraulic means (water) to the economizer/pyrites transfer tank.  This material is then sluiced, on

a periodic basis, to the ash pond.

Technical Requirements and Design Basis

• Bottom ash and fly ash rates:

– Bottom ash generation rate, 5,800 lb/h = 3 tph

– Fly ash generation rate, 23,300 lb/h = 11.7 tph

• Bottom ash:

– Clinker grinder capacity = 5 tph

– Conveying rate to ash pond = 5 tph

• Fly ash:

– Collection rate = 11.7 tph

– Conveying rate from precipitator and air heaters = 11.7 tph

– Fly ash silo capacity = 850 tons (72-hour storage)

– Wet unloader capacity = 30 tph



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-26

3.2.9.5 Ducting and Stack

One stack is provided with a single FRP liner.  The stack is constructed of reinforced concrete,

with an outside diameter at the base of 70 feet.  The stack is 480 feet high for adequate particulate

dispersion.  The stack has one 19.5-foot-diameter FRP stack liner.

3.2.9.6 Waste Treatment

An onsite water treatment facility will treat all runoff, cleaning wastes, blowdown, and backwash

to within EPA standards for suspended solids, oil and grease, pH and miscellaneous metals.  All

waste treatment equipment will be housed in a separate building.  The waste treatment system

consists of a water collection basin, three raw waste pumps, an acid neutralization system, an

oxidation system, flocculation, clarification/thickening, and sludge dewatering.  The water

collection basin is a synthetic-membrane-lined earthen basin, which collects rainfall runoff,

maintenance cleaning wastes and backwash flows.

The raw waste is pumped to the treatment system at a controlled rate by the raw waste pumps.

The neutralization system neutralizes the acidic wastewater with hydrated lime in a two-stage

system, consisting of a lime storage silo/lime slurry makeup system with 50-ton lime silo, a

0-1000 lb/h dry lime feeder, a 5,000-gallon lime slurry tank, slurry tank mixer, and 25 gpm lime

slurry feed pumps.

The oxidation system consists of a 50 scfm air compressor, which injects air through a sparger

pipe into the second-stage neutralization tank.  The flocculation tank is fiberglass with a variable

speed agitator.  A polymer dilution and feed system is also provided for flocculation.  The clarifier

is a plate-type, with the sludge pumped to the dewatering system.  The sludge is dewatered in

filter presses and disposed off-site.  Trucking and disposal costs are included in the cost estimate.

The filtrate from the sludge dewatering is returned to the raw waste sump.

Miscellaneous systems consisting of fuel oil, service air, instrument air, and service water will be

provided.  A 200,000-gallon storage tank will provide a supply of No. 2 fuel oil used for startup

and for a small auxiliary boiler.  Fuel oil is delivered by truck.  All truck roadways and unloading

stations inside the fence area are provided.



Market-Based Advanced Coal Power Systems

3.2-27 December 1998

3.2.10 Accessory Electric Plant

The accessory electric plant consists of all switchgear and control equipment, generator

equipment, station service equipment, conduit and cable trays, all wire and cable.  It also includes

the main power transformer, all required foundations, and standby equipment.

3.2.11 Instrumentation and Control

An integrated plant-wide control and monitoring system (DCS) is provided.  The DCS is a

redundant microprocessor-based, functionally distributed system.  The control room houses an

array of multiple video monitor (CRT) and keyboard units.  The CRT/keyboard units are the

primary interface between the generating process and operations personnel.  The DCS

incorporates plant monitoring and control functions for all the major plant equipment.  The DCS

is designed to provide 99.5 percent availability.  The plant equipment and the DCS are designed

for automatic response to load changes from minimum load to 100 percent.  Startup and

shutdown routines are implemented as supervised manual with operator selection of modular

automation routines available.

3.2.12 Buildings and Structures

A soil bearing load of 5000 lb/ft2 is used for foundation design.  Foundations are provided for the

support structures, pumps, tanks, and other plant components.  The following buildings are

included in the design basis:

• Steam turbine building

• Boiler building

• Administration and service building

• Makeup water and pretreatment building

• Pump house and electrical equipment building

• Fuel oil pump house

• Continuous emissions monitoring building



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-28

• Coal crusher building

• River water intake structure

• Guard house

• Runoff water pump house

• Industrial waste treatment building

• FGD system buildings



Market-Based Advanced Coal Power Systems

3.2-29 December 1998

3.2.13 Equipment List - Major

ACCOUNT 1 COAL AND SORBENT HANDLING

ACCOUNT 1A COAL RECEIVING AND HANDLING

Equipment No. Description Type Design Condition Qty.

1 Bottom Trestle Dumper
and Receiving Hoppers

N/A 200 ton 2

2 Feeder Vibratory 450 tph 2

3 Conveyor No. 1 54" belt 900 tph 1

4 As-Received Coal
Sampling System

Two-stage N/A 1

5 Conveyor No. 2 54" belt 900 tph 1

6 Reclaim Hopper N/A 40 ton 2

7 Feeder Vibratory 225 tph 2

8 Conveyor No. 3 48" belt 450 tph 1

9 Crusher Tower N/A 450 tph 1

10 Coal Surge Bin w/ Vent
Filter

Compartment 450 ton 1

11 Crusher Granulator reduction 6"x0 - 3"x0 1

12 Crusher Impactor reduction 3"x0 - 1"x0 1

13 As-Fired Coal Sampling
System

Swing hammer 450 tph 2

14 Conveyor No. 4 48" belt 450 tph 1

15 Transfer Tower N/A 450 tph 1

16 Tripper N/A 450 tph 1

17 Coal Silo w/ Vent Filter
and Slide Gates

N/A 600 ton 6



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-30

ACCOUNT 1B LIMESTONE RECEIVING AND HANDLING

Equipment No. Description Type Design Condition Qty.

1 Truck Unloading

Hopper

N/A 35 ton 2

2 Feeder Vibrator 115 tph 2

3 Conveyor No. 1 30" belt 115 tph 1

4 Conveyor No. 2 30" belt 115 tph 1

5 Limestone Day Bin Vertical cylindrical 300 tons 1

ACCOUNT 2 COAL AND SORBENT PREPARATION AND FEED

ACCOUNT 2A COAL PREPARATION SYSTEM

Equipment No. Description Type Design Condition Qty.

1 Feeder Gravimetric 40 tph 6

2 Pulverizer B&W type MPS-75 40 tph 6



Market-Based Advanced Coal Power Systems

3.2-31 December 1998

ACCOUNT 2B LIMESTONE PREPARATION SYSTEM

Equipment No. Description Type Design Condition Qty.

1 Bin Activator 17 tph 1

2 Weigh Feeder Gravimetric 17 tph 1

3 Limestone Ball Mill Rotary 17 tph 1

4 Mill Slurry Tank with
Agitator

10,000 gal 1

5 Mill Recycle Pumps Horizontal centrifugal 600 gpm 2

6 Hydroclones Radial assembly 1

7 Distribution Box Three-way 1

8 Reagent Storage Tank
with Agitator

Field erected 200,000 gal 1

9 Reagent Distribution
Pumps

Horizontal centrifugal 300 gpm 2



Section 3.2, PC-Fired Supercritical Plant

December 1998 3.2-32

ACCOUNT 3 FEEDWATER AND MISCELLANEOUS SYSTEMS AND EQUIPMENT

ACCOUNT 3A CONDENSATE AND FEEDWATER

Equipment No. Description Type Design Condition Qty

1 Cond. Storage Tank Field fab. 200,000 gal. 1

2 Surface Condenser Two shell,
transverse tubes

1.97 x 106 lb/h
1.4/2.0 in. Hg

1

3 Cond. Vacuum Pumps Rotary water sealed 2,500/25 scfm 2

4 Condensate Pumps Vert. canned 2,500 gpm/800 ft 2

5 LP Feedwater Heater
1A/1B

Horiz. U tube 987,600 lb/h
98.2°F to 144.5°F

2

6 LP Feedwater Heater
2A/2B

Horiz. U tube 987,600 lb/h
144.5°F to 174.3°F

2

7 LP Feedwater Heater 3 Horiz. U tube 1,975,200 lb/h
179.3°F to 202.4°F

1

8 LP Feedwater Heater 4 Horiz. U tube 1,975,200 lb/h
202.4°F to 257.2°F

1

9 Deaerator and Storage
Tank

Horiz. spray type 1,975,200 lb/h
257.2°F to 294.3°F

1

10 Boiler Feed Pumps/
Turbines

Barrel type,
multi-staged, centr.

6,000 gpm
@ 9,900 ft

11 Startup Boiler Feed
Pump

Barrel type,
multi-staged centr.

1,500 gpm
@ 9,900 ft

1

12 HP Feedwater Heater 6 Horiz. U tube 2,700,000 lb/h
331.7°F to 409.8°F

1

13 HP Feedwater Heater 7 Horiz. U tube 2,700,000 lb/h
409.89°F to 486.8°F

1

14 HP Feedwater Heater 8 Horiz. U. tube 2,700,000 lb/h
[...]
been found in fish and other aquatic life, and there is concern about the effects of mercury on the

environment.  Reducing mercury air emissions is complex, and several systems are being

investigated to remove mercury, including:

• Activated carbon injection

• Injection of calcium-based sorbents

• Pumice injection

• Injection of compounds prior to an FGD system to convert mercury to oxides of mercury



Section 3.3, PC-Fired Ultra-Supercritical Plant

December 1998 3.3-20

• Electrically induced oxidation of mercury to produce a mercury oxide, which can be removed
with particulate controls

• Introduction of a catalyst to promote the oxidation of elemental mercury and subsequent
removal in an FGD system

Mercury controls are still being investigated and optimized and will require additional evaluation

before optimal removal methods are established.

Mercury existing as oxidized mercury can be easily removed in a wet FGD system.  Elemental

mercury requires additional treatment for removal to occur.  Unfortunately, coals contain various

percentages of both elemental and oxidized mercury.  The percentage of oxidized mercury in coal

can range from 20 to 90 percent.  DOE and EPA are still analyzing coal and do not have an

extensive list available.  Therefore, for this study it will be assumed that the coal will contain

50 percent oxidized mercury.

Since this plant will include a wet FGD system, a catalyst will be used to oxidize the elemental

mercury.  The catalyst bed will be installed between the fabric filter and the ID fans.  The catalysts

that show promise to oxidize mercury are iron-based and carbon-based catalysts.  One of these

will be chosen as the catalyst for this application.

3.3.9 Balance of Plant

The following section provides a description of the plant outside the PC boiler system and its

auxiliaries.

3.3.9.1 Condensate and Feedwater Systems

Condensate

The function of the condensate system is to pump condensate from the condenser hotwell to the

deaerator, through the gland steam condenser and the LP feedwater heaters.

Each system consists of one main condenser, two 50 percent capacity motor-driven vertical

condensate pumps, one gland steam condenser, four LP heaters, and one deaerator with storage

tank.



Market-Based Advanced Coal Power Systems

3.3-21 December 1998

Condensate is delivered to a common discharge header through two separate pump discharge

lines, each with a check valve and a gate valve.  A common minimum flow recirculation line

discharging to the condenser is provided to maintain minimum flow requirements for the gland

steam condenser and the condensate pumps.

Each LP feedwater heater is provided with inlet/outlet isolation valves and a full capacity bypass.

LP feedwater heater drains cascade down to the next lowest extraction pressure heater and finally

discharge into the condenser.  Normal drain levels in the heaters are controlled by pneumatic level

control valves.  High heater level dump lines discharging to the condenser are provided for each

heater for turbine water induction protection.  Dump line flow is controlled by pneumatic level

control valves.

Feedwater

The function of the feedwater system is to pump feedwater from the deaerator storage tank to the

boiler economizer.  One turbine-driven boiler feed pump sized at 100 percent capacity is provided

to pump feedwater through the HP feedwater heaters.  The feed pump is preceded by a motor-

driven booster pump.  Each pump is provided with inlet and outlet isolation valves, outlet check

valves and individual minimum flow recirculation lines discharging back to the deaerator storage

tank.  The recirculation flow is controlled by pneumatic flow control valves.  In addition, the

suctions of the pumps are equipped with startup strainers, which are utilized during initial startup

and following major outages or system maintenance.

Each HP feedwater heater is provided with inlet/outlet isolation valves and a full capacity bypass.

Feedwater heater drains cascade down to the next lowest extraction pressure heater and finally

discharge into the deaerator.  Normal drain level in the heaters is controlled by pneumatic level

control valves.  High heater level dump lines discharging to the condenser are provided for each

heater for turbine water induction protection.  Dump line flow is controlled by pneumatic level

control valves.



Section 3.3, PC-Fired Ultra-Supercritical Plant

December 1998 3.3-22

3.3.9.2 Main, Reheat, and Extraction Steam Systems

Main and Reheat Steam

The function of the main steam system is to convey main steam from the boiler superheater outlet

to the VHP turbine stop valves.  The function of the reheat system is to convey steam from the

VHP turbine exhaust to the boiler reheater and from the boiler reheater outlet to the HP turbine

stop valves, and from the HP turbine exhaust to the second stage of reheat at the boiler and back

to the IP turbine.

Main steam at approximately 4650 psig/1100°F exits the boiler superheater through a motor-

operated stop/check valve and a motor-operated gate valve, and is routed in a single line feeding

the HP turbine.  A branch line off the main steam line feeds the two boiler feed pump turbines

during unit operation up to approximately 40 percent load.

First cold reheat steam at approximately 1400 psig/754°F exits the VHP turbine, flows through a

motor-operated isolation gate valve and a flow control valve, and enters the boiler reheater.  First

hot reheat steam at approximately 1248 psig/1100°F exits the boiler reheater through a motor-

operated gate valve and is routed to the HP turbine.  Second cold reheat steam at approximately

500 psig/757°F exits the HP turbine, flows through a motor-operated isolation gate valve and a

flow control valve, and enters the boiler second reheater.  Second hot reheat steam at

approximately 348 psig/1100°F exits the boiler reheater through a motor-operated gate valve and

is routed to the IP turbine.  A branch connection from the second cold reheat piping supplies

steam to feedwater heater 7.

Extraction Steam

The function of the extraction steam system is to convey steam from turbine extraction points

through the following routes:

• From VHP turbine extraction to heaters 10 and 9

• From HP turbine extraction to heater 8



Market-Based Advanced Coal Power Systems

3.3-23 December 1998

• From HP turbine exhaust (cold reheat) to heater 7

• From IP turbine extraction to heater 6 and the deaerator

• From LP turbine extraction to heaters 1, 2, 3, and 4

The turbine is protected from overspeed on turbine trip, from flash steam reverse flow from the

heaters through the extraction piping to the turbine.  This protection is provided by positive

closing, balanced disk non-return valves located in all extraction lines except the lines to the LP

feedwater heaters in the condenser neck.  The extraction non-return valves are located only in

horizontal runs of piping and as close to the turbine as possible.

The turbine trip signal automatically trips the non-return valves through relay dumps.  The remote

manual control for each heater level control system is used to release the non-return valves to

normal check valve service when required to restart the system.

3.3.9.3 Circulating Water System

The function of the circulating water system is to supply cooling water to condense the main

turbine exhaust steam.  The system consists of two 50 percent capacity vertical circulating water

pumps, a multi-cell mechanical draft evaporative cooling tower, and carbon steel cement-lined

interconnecting piping.  The condenser is a single-pass, horizontal type with divided water boxes.

There are two separate circulating water circuits in each box.  One half of each condenser can be

removed from service for cleaning or plugging tubes.  This can be done during normal operation

at reduced load.

Each pump has a motor-operated discharge gate valve.  A motor-operated cross-over gate valve

and reversing valves permit each pump to supply both sides of the condenser when the other

pump is shut down.  The pump discharge valves are controlled automatically.

3.3.9.4 Ash Handling System

The function of the ash handling system is to provide the equipment required for conveying,

preparing, storing, and disposing the fly ash and bottom ash produced on a daily basis by the

boiler.  The scope of the system is from the precipitator hoppers, air heater hopper collectors, and



Section 3.3, PC-Fired Ultra-Supercritical Plant

December 1998 3.3-24

bottom ash hoppers to the ash pond (for bottom ash) and truck filling stations (for fly ash).  The

system is designed to support short-term operation at the 5 percent OP/VWO condition

(16 hours) and long-term operation at the 100 percent guarantee point (30 days or more).

Operation Description

The fly ash collected in the fabric filters and the air heaters is conveyed to the fly ash storage silo.

A pneumatic transport system using low-pressure air from a blower provides the transport

mechanism for the fly ash.  Fly ash is discharged through a wet unloader, which conditions the fly

ash and conveys it through a telescopic unloading chute into a truck for disposal.

The bottom ash from the boiler is fed into a clinker grinder.  The clinker grinder is provided to

break up any clinkers that may form.  From the clinker grinders the bottom ash is discharged via a

hydro-ejector and ash discharge piping to the ash pond.

Ash from the economizer hoppers and pyrites (rejected from the coal pulverizers) are conveyed by

hydraulic means (water) to the economizer/pyrites transfer tank.  This material is then sluiced, on

a periodic basis, to the ash pond.

Technical Requirements and Design Basis

• Bottom ash:

− Bottom ash and fly ash rates:

 Bottom ash generation rate, 5,625 lb/h = 2.8 tph

 Fly ash generation rate, 23,300 lb/h = 11.7 tph

− Clinker grinder capacity = 5 tph

− Conveying rate to ash pond = 5 tph

• Fly ash:

− Collection rate = 11.7 tph

− Conveying rate from precipitator and air heaters = 11.7 tph

− Fly ash silo capacity = 850 tons (72-hour storage)



Market-Based Advanced Coal Power Systems

3.3-25 December 1998

− Wet unloader capacity = 30 tph

3.3.9.5 Ducting and Stack

One stack is provided with a single FRP liner.  The stack is constructed of reinforced concrete,

with an outside diameter at the base of 70 feet.  The stack is 480 feet high for adequate particulate

dispersion.  The stack has one 19-foot-diameter FRP stack liner.

3.3.9.6 Waste Treatment

An onsite water treatment facility will treat all runoff, cleaning wastes, blowdown, and backwash

to within EPA standards for suspended solids, oil and grease, pH and miscellaneous metals.  All

waste treatment equipment will be housed in a separate building.  The waste treatment system

consists of a water collection basin, three raw waste pumps, an acid neutralization system, an

oxidation system, flocculation, clarification/thickening, and sludge dewatering.  The water

collection basin is a synthetic-membrane-lined earthen basin, which collects rainfall runoff,

maintenance cleaning wastes, and backwash flows.

The raw waste is pumped to the treatment system at a controlled rate by the raw waste pumps.

The neutralization system neutralizes the acidic wastewater with hydrated lime in a two-stage

system, consisting of a lime storage silo/lime slurry makeup system with 50-ton lime silo, a

0-1000 lb/h dry lime feeder, a 5,000-gallon lime slurry tank, slurry tank mixer, and 25 gpm lime

slurry feed pumps.

The oxidation system consists of a 50 scfm air compressor, which injects air through a sparger

pipe into the second-stage neutralization tank.  The flocculation tank is fiberglass with a variable

speed agitator.  A polymer dilution and feed system is also provided for flocculation.  The clarifier

is a plate-type, with the sludge pumped to the dewatering system.  The sludge is dewatered in

filter presses and disposed off-site.  Trucking and disposal costs are included in the cost estimate.

The filtrate from the sludge dewatering is returned to the raw waste sump.

Miscellaneous systems consisting of fuel oil, service air, instrument air, and service water will be

provided.  A 200,000-gallon storage tank will provide a supply of No. 2 fuel oil used for startup



Section 3.3, PC-Fired Ultra-Supercritical Plant

December 1998 3.3-26

and for a small auxiliary boiler.  Fuel oil is delivered by truck.  All truck roadways and unloading

stations inside the fence area are provided.

3.3.10 Accessory Electric Plant

The accessory electric plant consists of all switchgear and control equipment, generator

equipment, station service equipment, conduit and cable trays, all wire and cable.  It also includes

the main power transformer, all required foundations, and standby equipment.

3.3.11 Instrumentation and Control

An integrated plant-wide control and monitoring system (DCS) is provided.  The DCS is a

redundant microprocessor-based, functionally distributed system.  The control room houses an

array of multiple video monitor (CRT) and keyboard units.  The CRT/keyboard units are the

primary interface between the generating process and operations personnel.  The DCS

incorporates plant monitoring and control functions for all the major plant equipment.  The DCS

is designed to provide 99.5 percent availability.  The plant equipment and the DCS are designed

for automatic response to load changes from minimum load to 100 percent.  Startup and

shutdown routines are implemented as supervised manual with operator selection of modular

automation routines available.

3.3.12 Buildings and Structures

Buildings and structures are the same as described in Section 3.2.12 for the supercritical plant.



Market-Based Advanced Coal Power Systems

3.3-27 December 1998

3.3.13 Equipment List - Major

ACCOUNT 1 COAL AND SORBENT HANDLING

ACCOUNT 1A COAL RECEIVING AND HANDLING

Equipment No. Description Type Design Condition Qty.

1 Bottom Trestle Dumper
and Receiving Hoppers

N/A 200 ton 2

2 Feeder Vibratory 450 tph 2

3 Conveyor No. 1 54" belt 900 tph 1

4 As-Received Coal
Sampling System

Two-stage N/A 1

5 Conveyor No. 2 54" belt 900 tph 1

6 Reclaim Hopper N/A 40 ton 2

7 Feeder Vibratory 225 tph 2

8 Conveyor No. 3 48" belt 450 tph 1

9 Crusher Tower N/A 450 tph 1

10 Coal Surge Bin w/ Vent
Filter

Compartment 450 ton 1

11 Crusher Granulator reduction 6"x0 - 3"x0 1

12 Crusher Impactor reduction 3"x0"-1"x0" 1

13 As-Fired Coal Sampling
System

Swing hammer 450 tph 2

14 Conveyor No. 4 48" belt 450 tph 1

15 Transfer Tower N/A 450 tph 1

16 Tripper N/A 450 tph 1

17 Coal Silo w/ Vent Filter
and Slide Gates

N/A 600 ton 6



Section 3.3, PC-Fired Ultra-Supercritical Plant

December 1998 3.3-28

ACCOUNT 1B LIMESTONE RECEIVING AND HANDLING

Equipment No. Description Type Design Condition Qty.

1 Truck Unloading

Hopper

N/A 35 ton 2

2 Feeder Vibrator 115 tph 2

3 Conveyor No. 1 30" belt 115 tph 1

4 Conveyor No. 2 30" belt 115 tph 1

5 Limestone Day Bin Vertical cylindrical 250 tons 1

ACCOUNT 2 COAL AND SORBENT PREPARATION AND FEED

ACCOUNT 2A COAL PREPARATION SYSTEM

Equipment No. Description Type Design Condition Qty.

1 Feeder Gravimetric 40 tph 6

2 Pulverizer B&W type MPS-75 40 tph 6

ACCOUNT 2B LIMESTONE PREPARATION SYSTEM

Equipment No. Description Type Design Condition Qty.

1 Bin Activator 16 tph 1

2 Weigh Feeder Gravimetric 16 tph 1

3 Limestone Ball Mill Rotary 16 tph 1

4 Mill Slurry Tank with
Agitator

10,000 gal 1

5 Mill Recycle Pumps Horizontal centrifugal 600 gpm 2

6 Hydroclones Radial assembly 1

7 Distribution Box Three-way 1

8 Reagent Storage Tank
with Agitator

Field erected 200,000 gal 1

9 Reagent Distribution
Pumps

Horizontal centrifugal 300 gpm 2



Market-Based Advanced Coal Power Systems

3.3-29 December 1998

ACCOUNT 3 FEEDWATER AND MISCELLANEOUS SYSTEMS AND EQUIPMENT

ACCOUNT 3A CONDENSATE AND FEEDWATER